> Simplicity Parts Manual

Turf & Trail Cruiser

Series Utility Vehicle

16HP Product

Mfg. No.  Description

85632 UVG1621BV, Turf Cruiser 16HP B&S 2WD
w/Generator

85668 UV1621BV, Turf Cruiser 16HP B&S 2WD

85903 UVGT1621BV, Trail Cruiser 16HP B&S 2WD

w/Generator ATV Tires

Rev. 12/2004
TP 400-4168-00-UT-S







Table Of Contents

PRODUCT COMPONENTS PAGES
10 g o= o €1 01U o PRSP R 4
[ [T Yo ] o U o PSSR 6
FIONT ClP GIOUP oottt ettt e e e ettt e e e e e e e ettt e s et eeeeeeeesaaabaseeeaeeeeeasasbaaeeseeeeeesasbssaneeaeeaeannns 8
Front SUSPENSION GROUD .....uuiiiiiiiieiie it ee et e e e e e ettt e e e e e e s e s aasabaseeeeeeesaasstaeeeeaesaaaasssbeseeaaesesaannsnnneeaaens 12
o] 010 o =1 4TI €1 01U o RO TRRR 14
XY= L =T TSI T o TU o T N PR 16
Rear Frame GroUp = RH ...ttt ettt e e e e e e e e e e e e ee e e s s eaeabaaeeeeeeesasteaeeeeeeeaesnnrsaneeeaens 18
Y (YT ] o €1 o TU] o PRSP UPPPRUPRR 20
Seat Pedestal Group - CONMIOIS ... ...ttt e ettt et e e e e e e e et eeeeaaeeeeanneaeeeeeeeeeeaansnnneeeaaeaaan 22
Seat Pedestal GroUP - FTAME .........uuiiiiiiieee ettt e e e e e et ee e e e e e et e e e e e e e e e eesanbaseeeaaaeaeaaans 24
S TCT= A €10 o L RPN 26
D111yt o F= L o o7 [ ] {0 U] o USRS 28
Tz LSRN ST=T o 1] ]| SRR 30
DIVE BASE GIOUD ..oiiiiiiiiiiiieeie e et ct ettt e e e e e et ettt e e e e e e e ettt e e et eeeeeeesaaseseeeeaeaeeeaasastaeaeeaaesassssseeeeaaeeeannsrsaneeaaanaaan 32
LOAY A I (1= €1 18 | o T USSR 36
Bed ASSEMDIY - LALCR ...ttt b e e e a e e 38
T N1 o o] o] Y =TI = | (RS 40
D= Toz= ] I € o] 0] o SRR 42
L O 2N s T €1 | o PSP 44
e Lo o T0) QT (o TV o U RRROOO PR 46
Wheel & Tire Group = TUM TIFES .....eeiiiiiiiiie ettt e e e et e e e sttt e e e e sbbe e e e e abaeeeenbeeeeesnbeeeeeanbaeeaeanes 48
[ oTed i o= I €Ty 01U o PSR 50
WIMING HAIMESS ..ttt ettt e e o bt et e e e eh bt e e e o bttt e e aab bt e e s bt e e e e ebbe e e e sanbeeeesanbeeeeeants 52
AL Te TS T g 1T 4= L[ TP PPPPRR 54

Torque Specification Chart ... Inside Back Cover



Bumper Group

NOTE: Unless noted otherwise, 179bump
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
85632 - UVG1621BV

85668 - UV1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 4 TP 400-4168-00-UT-S



Bumper Group

REF NO PART NO.

7028009
7028022
7028029
7028072
7091299
7090659
7091298
7091681
7091619

© 00 NO O~ WN =

Footnotes

L = e

QTY. DESCRIPTION

SUPPORT, Bumper LH

SUPPORT, Bumper RH

PLATE, Winch

BUMPER

NUT, Hex Nyloc, 3/8-16

BOLT, Hex Flange Lock, 3/8-16 x 1-1/4
NUT, Hex Nyloc, 5/16-18

BOLT, Hex Flange Lock, 5/16-18 x 1
NUT, Hex Flange Lock, 3/8-16

The above parts group applies to the following Mfg. Nos.:

85632 - UVG1621BV
85668 - UV1621BV
85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 5

TP 400-4168-00-UT-S



Hood Group

NOTE: Unless noted otherwise, 179hood
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
85632 - UVG1621BV

85668 - UV1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 6 TP 400-4168-00-UT-S



Hood Group

REF NO PART NO. QTY. DESCRIPTION
1 7027495 1 HOOD, Utility Vehicle
2 7035270 5 PAD, Hood
3 7043211 1 PLATE WASHER
4 7091833 4 SCREW, Cross Recessed Pan Head, 5/16-18 x 5/8
5 7043208 1 PROP, Hood
6 7043209 1 BRACKET, Hood Prop
7 7090188 1 WASHER, .34 x .69 x .08 Flat
8 7091597 1 COTTER PIN, 3/32 x 3/4
9 7043210 1 HOLDER, Hood Prop
10 7092074 1 SCREW, Pan Head Self-Tap, #6-20 x .34
11 7091942 2 SCREW, Pan Head Machine, #10-24 x 1/2
12 7033795 2 BUMPER, Recess Style
13 7091216 4 SCREW, Hex Washer Self-Tap, #10 x 1-1/4, HI-LO
14 7029051 2 ASSEMBLY, Hood Latch (Includes Ref. Nos. 15 & 16)
15 7028017 1 KEEPER, Hood Handle
16 7028035 1 ASSEMBLY, Hood Handle
17 7091317 1 CAPSSCREW, Hex Head 1/4-20 x 3 GR5
Footnotes

The above parts group applies to the following Mfg. Nos.:
85632 - UVG1621BV

85668 - UV1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 7 TP 400-4168-00-UT-S



Front Clip Group

NOTE: Unless noted otherwise, 179frcg
use the standard hardware torque
specification chart.

SHOWN FROM BEHIND
AND UNDERNEATH

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 8 TP 400-4168-00-UT-S



Front Clip Group
REF NO PART NO. QTYy. DESCRIPTION

1 7012306 1 BUSHING, Flange .381 x .625 x .62
2 7012709 2 RING, 1.00 Dia. External Retaining
3 7014432 1 SPRING
4 7016561 2 BUSHING, 14 Gage Machine
5 7072988 1 ROD, Upper CVT Brake
6 7073012 2 ROD END, Female 1/2-20 thread
7 7034648 1 KICK PLATE, RH
8 7034741 1 KICK PLATE, LH
9 7035496 2 BEARING, .750 I.D.
10 7041967 1 SUPPORT ASSEMBLY, Column
11 7058125 1 PEDAL ASSEMBLY, Brake CVT
12 7058556 1 ASSEMBLY, Upper Brake Rod (Includes Ref. Nos. 5, 6 & 44)
13 7058748 1 PEDAL ASSEMBLY, Throttle Pedal
14 7058753 1 ROD ASSEMBLY, Brake Switch
15 7063343 1 SUPPORT ASSEMBLY, Steering
16 7072502 2 PEDAL GRIP
17 7072518 2 BRACKET, Brake Support, Used on Turf Cruiser Models 85632 & 85668
17 7035752 2 BRACKET, Brake Support, Used on Trail Cruiser Model 85903
18 7072588 1 PEDAL SHIELD, Used on Turf Cruiser Models 85632 & 85668
18 7035753 1 PEDAL SHIELD, Used on Trail Cruiser Model 85903
19 7072600 1 SPRING, Throttle Pedal Return
20 7072602 1 SPRING, Inner Throttle Return
21 7072645 2 BEARING, 1 I.D.
22 7078031 2 GASKET, Closed Cell, Adhesive Back
23 7073163 1 PIVOT BRACKET, Throttle
24 7073876 1 SWIVEL, Brake Rod
25 7075818 1 FENDER, UV-2
26 7075870 1 FIREWALL, LH, Used on Turf Cruiser Models 85632 & 85668
26 7035754 1 FIREWALL, LH, Used on Trail Cruiser Model 85903
27 7075871 1 FIREWALL, RH, Used on Turf Cruiser Models 85632 & 85668
27 7035755 1 FIREWALL, RH, Used on Trail Cruiser Model 85903
28 7078813 1 DASH, UV-2
29 7090122 1 WASHER, 3/8 SAE Flat
30 7090543 2 CAPSCREW, Hex Head, 1/2-13 x 2-3/4 GR 5
31 7091148 4 SCREW, Pan Head Machine 1/4-20 x 1/2
32 7091253 6 WASHER, .281 x .750 x .051 Flat
33 7091317 6 CAPSCREW, Hex Head, G1/4-20 x 3 Hex Head, GR 5
34 7091508 8 CARRIAGE BOLT, 5/16-18 x 3/4 GR 5
35 7091579 13 SCREW, Hex Flange Lock, 1/4-20 x 1/2 GR 5
36 7091584 23 NUT, Hex Flange Lock, 1/4-20 GR 5
37 7091598 2 COTTER PIN, 1/8 x 3/4
38 7091601 12 NUT, Hex Flange Lock, 5/16-18 GR 5
Footnotes

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 9 TP 400-4168-00-UT-S



Front Clip Group

NOTE: Unless noted otherwise, 179frcg
use the standard hardware torque
specification chart.

SHOWN FROM BEHIND
AND UNDERNEATH

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 10 TP 400-4168-00-UT-S



Front Clip Group

REF NO
39
40
41
42
43
44

Footnotes

PART NO.

7091602
7091776
7091819
7091922
7092106
7090559

N OO NDNDDND A

QTY. DESCRIPTION

BOLT, Hex Flange Lock, 5/16-18 x 1-1/2 GR 5
CARRIAGE BOLT, 1/4-20 x 3/4

SCREW, Hex Washer Self-Tap, 1/4-20 x 5/8
NUT, Hex Nyloc, 1/2-13

SCREW, #10 x 5/8, HiLo Nail Point

NUT, Hex Jam, 1/2-20 GR 5 or B

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV
85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 11

TP 400-4168-00-UT-S



Front Suspension Group

NOTE: Unless noted otherwise, 179fsg
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 12 TP 400-4168-00-UT-S



Front Suspension Group

REF NO PART NO.

1 7029258
2 7072614
3 7029263
4 7029355
5 7091703
6 7090970
7 7019572
8 7092038
9 7090297
10 7072615
11 7072618
12 7091922
13 7058539
14 7013864
15 7023556
16 7058432
17 7058485
18 7072679
19 7090505
20 7091603
21 7058596
22 7058419
23 7058484
24 7016561
25 7031965
26 7027192
Footnotes

= NN = =2 =2 adad a2 = MNP O©

QTY. DESCRIPTION

BUSHING, Suspension

ASSEMBLY, Shock/Spring

SLEEVE, Suspension

BOLT, Hex Head, 1/2-13 x 3-3/4 GR 5

CAPSCREW, Hex Head, (Special) 7/16-20 x 2-1/2 GR 5
NUT, Hex Top Lock, 7/16-20

BALL BEARING, 6205-2RS

NUT, Slotted Hex, 3/4-16 GR 5

COTTER PIN, 1/8 x 1-1/2

WHEEL HUB, Front

SPACER, Front Wheel

NUT, Hex Nyloc, 1/2-13

A-ARM & SPINDLE ASSEMBLY, RH (Includes Ref. Nos. 14 thru 20)
FITTING, Lube 3/16 Serrated

BUSHING, Caster

A-ARM ASSEMBLY, RH

SPINDLE ASSEMBLY, RH

ROD, Spindle Pivot

CAPSCREW, Hex Head, G1/4-20x 2 R 5

NUT, Hex Nyloc, 1/4-20

A-ARM & SPINDLE ASSEMBLY, LH (Includes Ref. Nos. 14, 15, 18, 19, 20, 22 & 23)

SPINDLE ASSEMBLY, LH
A-ARM ASSEMBLY, LH
BUSHING, 14 Gage Machine
THRUST WASHER, 3/4 1.D.
LUG NUT, 1/2-20 Hex

The above parts group applies to the following Mfg. Nos.:

85668 - UV1621BV
85632 - UVG1621BV
85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 13

TP 400-4168-00-UT-S



Front Frame Group

NOTE: Unless noted otherwise, 179ffg
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 14 TP 400-4168-00-UT-S



Front Frame Group
REF NO PART NO. QTYy. DESCRIPTION

1 7058505 1 FRAME RAIL ASSEMBLY, Inner LH
2 7058551 1 FRAME RAIL ASSEMBLY, Inner RH
3 7058694 2 FRAME ASSEMBLY, Outer CVT
4 7058739 1 BRACKET ASSEMBLY, Steering
5 7072464 1 END, Frame
6 7072473 1 SUSPENSION PIVOT, RH
7 7072516 1 STIFFENER, Frame
8 7072619 1 SUSPENSION PIVOT, LH
9 7091601 18  NUT, Hex Flange Lock, 5/16-18 GR 5
10 7091714 18 CARRIAGE BOLT, 5/16-18 x 1 GR5
11 7091811 18 BOLT, Hex Flange Lock, 5/16-18 x 5/8 GR 5
12 7027198 6 BOLT, Hex Flange Lock, 3/8-16 x 1 GR 5
13 7012709 2 RING, 1.00 Dia. External Retaining
14 7013847 4 RETAINER, 3/8 Bolt
15 7016561 2 BUSHING, 14 Ga Machine
16 7027181 4 CARRIAGE BOLT, 3/8-16 x 1-1/4 GR 5
17 7044680 1 GRILL SUPPORT
18 7058667 1 FRONT FRAME ASSEMBLY, Assembled (Includes Ref. Nos. 1 thru 12)
19 7058648 1 BRAKE ASSEMBLY, Lower CVT
20 7072645 2 BEARING, 1 I.D.
21 7072989 1 ROD, Lower CVT Brake, 1/2-20 Thread, Both Ends
22 7073012 1 ROD END, Female 1/2-20
23 7073091 1 SUSPENSION GUSSET, LH
24 7073092 1 SUSPENSION GUSSET, RH
25 7073162 1 THROTTLE ANCHOR, Front, Used on Turf Cruiser Models 85632 & 85668
25 7074326 1 THROTTLE ANCHOR, Front, Used on Trail Cruiser Model 85903
26 7079295 1 NUT, Hex Nyloc, 1/2-20
27 7090543 1 CAPSCREW, Hex Head, 1/2-13 x 2-3/4 GR 5
28 7090559 2 NUT, Hex Jam, 1/2-20 GR 5 or B
29 7091922 1 NUT, Hex Nyloc, 1/2-13
30 7091541 8 SCREW, Hex Washer Self-Tap, 5/16-18 x 3/4
31 7091588 16  BOLT, Hex Flange Lock, 3/8-16 x 3/4 GR 5
32 7091619 20 NUT, Hex Flange Lock, 3/8-16
33 7041033 6 NUT, Tinnerman, 1/4
Footnotes

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 15 TP 400-4168-00-UT-S



Rear Frame Group - LH

NOTE: Unless noted otherwise, 179rfgl
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
85903 - UVGT1621BV

85632 - UVG1621BV

85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 16 TP 400-4168-00-UT-S



Rear Frame Group - LH
REF NO PART NO. QTy. DESCRIPTION

1 7072943 1 FRAME, Rear, LH, Used on Turf Cruiser Models 85632 & 85668
1 7069499 1 FRAME, Rear, LH, Used on Trail Cruiser Model 85903
2 7058635 1 BRACE ASSEMBLY, Tube, Used on Turf Cruiser Models 85632 & 85668
2 7063350 1 BRACE ASSEMBLY, Tube, Used on Trail Cruiser Model 85903
3 7073062 1 CHANNEL, Frame Stiffener, Used on Turf Cruiser Models 85632 & 85668
3 7074318 1 CHANNEL, Frame Stiffener, Used on Trail Cruiser Model 85903
4 7058738 1 PROP ASSEMBLY, Bed
5 7015446 1 BOLT, Hex Head Shoulder, 3/8-24 x .760 GR 5
6 7028354 1 BRACKET, Bed Latch
7 7073190 1 PIN, Bed Latch Striker (7/16-14 thread)
8 7072962 4 BUMPER, Rubber
9 7058686 2 PIVOT ASSEMBLY, Dump Bed, Used on Turf Cruiser Models 85632 & 85668
9 7063351 2 PIVOT ASSEMBLY, Dump Bed, Used on Trail Cruiser Model 85903
10 7029258 4 BUSHING, Suspension
11 7072945 2 STIFFENER, CVT Frame, Used on Turf Cruiser Models 85632 & 85668
11 7035762 2 STIFFENER, CVT Frame, Used on Trail Cruiser Model 85903
12 7091518 1 NUT, Hex Nyloc, 3/8-24
13 7091917 1 NUT, Hex Nyloc, 7/16-14
14 7091681 6 BOLT, Hex Flange Lock, 5/16-18 x 1
15 7090815 24  SCREW, Hex Washer Self-Tap, 3/8-16 x 3/4
16 7091905 26  BOLT, Hex Flange Lock, 5/16-18 x 7/8
17 7091811 22 BOLT, Hex Flange Lock, 5/16-18 x 5/8 GR 5
18 7091299 21 NUT, Hex Nyloc, 3/8-16
19 7027198 12 BOLT, Hex Flange Lock, 3/8-16 x 1 GR 5
20 7091601 53 NUT, Hex Flange Lock, 5/16-18 GR 5
21 7029263 2 SLEEVE, Suspension
22 7046206 1 DRIVE BASE ASSEMBLY
23 7091922 3 NUT, Hex Nyloc, 1/2-13
24 7091821 1 CAPSCREW, Hex Head, 1/2-13x 3
25 7029355 2 BOLT, Hex Head, 1/2-13 x 3-3/4 GR 5
Footnotes

The above parts group applies to the following Mfg. Nos.:
85903 - UVGT1621BV

85632 - UVG1621BV

85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 17 TP 400-4168-00-UT-S



Rear Frame Group - RH

179rfgr

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

See R.O.P.S. Group

The above parts group applies to the following Mfg. Nos.:

85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

TP 400-4168-00-UT-S

18

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved.



Rear Frame Group - RH

REF NO PART NO.

1 7072571

1 7068000
2 7027967
3 7026570
4 7034054
5 7072563
6 7028354
7 7073190
8 7072962
9 7058686
9 7063351
10 7029258
11 7072945
11 7035762
12 7058636
13 7091917
14 7091681
15 7090815
16 7091905
17 7091811
18 7091299
19 7027198
20 7091601
21 7029263
22 7090721
23 7035496
24 7012068
25 7026737
26 7058912
27 7073435
28 7073436
29 7073437
30 7073438
31 7073439
32 7073440
33 7073443
34 7073488
35 7073002
36 7024159
37 7072495
38 7028036
39 7090122

Footnotes

O = = DD NN DAMNODND 4 a4 N = 4

a = MDD N NN
W N =N O

DU O T O NGO G G G GG e e O ST )

QTY. DESCRIPTION

FRAME, Rear, RH, Used on Turf Cruiser Models 85632 & 85668
FRAME, Rear, RH, Used on Trail Cruiser Model 85903
BRACKET, Speed Sensor (weldment)

SENSOR, Speed

BRACKET, Air Filter

BRACKET, Transmission Shift

BRACKET, Bed Latch

PIN, Bed Latch Striker

BUMPER, Rubber

PIVOT ASSEMBLY, Dump Bed, Used on Turf Cruiser Models 85632 & 85668

PIVOT ASSEMBLY, Dump Bed, Used on Trail Cruiser Model 85903

BUSHING, Suspension

STIFFENER, CVT Frame, Used on Turf Cruiser Models 85632 & 85668

STIFFENER, CVT Frame, Used on Trail Cruiser Model 85903
SHAFT ASSEMBLY, Shifter

NUT, Hex Nyloc, 7/16-14

BOLT, Hex Flange Lock, 5/16-18 x 1
SCREW, Hex Washer Self-Tap, 3/8-16 x 3/4
BOLT, Hex Flange Lock, 5/16-18 x 7/8
BOLT, Hex Flange Lock, 5/16-18 x 5/8 GR 5
NUT, Hex Nyloc, 3/8-16

BOLT, Hex Flange Lock, 3/8-16 x 1 GR 5
NUT, Hex Flange Lock, 5/16-18 GR 5
SLEEVE, Suspension

BOLT, Hex Flange Lock, 5/16-18 x 1/2
BEARING, .750 I.D.

RING, Blue

FLEX TUBE, 1.75x 1.75 x 12

ASSEMBLY, Air Filter (Includes Ref. Nos. 27 thru 34)
RESTRICTER, Air Cleaner

PRECLEANER, Air Filter

HOUSING, Air Filter

BRACKET, Air Filter Mounting

ELEMENT, Air Filter

VALVE, Air Filter Drain

CAP, Air Filter

CLAMP, Hose

ROD, Transmission Shift (3/8-16 thread)
COTTER PIN, 3/8 Self Lock

SWIVEL, 3/8 w/thru hole

SPRING, Friction Pack

WASHER, 3/8 SAE Flat

The above parts group applies to the following Mfg. Nos.:

85668 - UV1621BV
85632 - UVG1621BV
85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 19

TP 400-4168-00-UT-S



Steering Group

NOTE: Unless noted otherwise, 179stgp
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 20 TP 400-4168-00-UT-S



Steering Group

REF NO PART NO.

1 7028075
2 7036465
3 7072637
4 7027496
5 1722318
6 7072638
7 7091184
8 7090544
9 7092036
10 7092042
11 7091905
12 7091187
13 7091058
14 7090559
15 7091922
16 7058739
17 7092079
18 1725024
19 7091315
20 7090188
21 7090845
Footnotes

_- OO0 - 0O - NN DA AN 2 4N = 4 a4 a NN =

QTY. DESCRIPTION

RACK & PINION ASSEMBLY, Steering
BALL JOINT, 1/2-20

SPACER, 1/21.D., 5/8 O.D. x .375
STEERING COLUMN

STEERING WHEEL

COVER, Steering Shaft
CAPSCREW, Hex Head, M10-1.50 x 40mm
CAPSCREW, Hex Head, 1/2-13 x 2-3/4 GR 5
NUT, Hex, M16

WASHER, 16mm Split Lock

BOLT, Hex Flange Lock, 5/16-18 x 7/8
NUT, Hex Nyloc, 10mm-1.50
CAPSCREW, Hex Head, 5/16-18 x 3-3/4
NUT, Hex Jam, 1/2-20 GR 5 or B

NUT, Hex Nyloc, 1/2-13

BRACKET ASSEMBLY, Steering
INSERT, 5/16-18 Hex Threaded
CENTER CAP, Steering Wheel
WASHER, .32 x .58 x .08 Split Lock
WASHER, .34 x .69 x .08 Flat

ROLL PIN, 5/16 x 1-1/2

The above parts group applies to the following Mfg. Nos.:

85668 - UV1621BV
85632 - UVG1621BV
85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 21

TP 400-4168-00-UT-S



Seat Pedestal Group - Controls

NOTE: Unless noted otherwise, 179spgc
use the standard hardware torque
specification chart.

See Seat Pedestal Group - Frame \ / 43
Ref. No. 28 7 See Differential Lock Group
e 7 for component parts.

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 22 TP 400-4168-00-UT-S



Seat Pedestal Group - Controls
REF NO PART NO. QTYy. DESCRIPTION

7 7091579 2 SCREW, Hex Flange Lock, 1/4-20 x 1/2 GR 5
8 7091584 3 NUT, Hex Flange Lock, 1/4-20 GR 5
25 7091240 2 SCREW, Hex Washer Head Machine, #10-32 x 5/8
26 7090376 3 NUT, Hex Nyloc, #10-32
32 7090721 4 BOLT, Hex Flange Lock, 5/16-18 x 1/2
33 7010745 2 BALL JOINT, 3/8-24 Thread
34 7090390 4 WASHER, 3/8 Internal Tooth Lock
35 7091630 5 NUT, Hex, 3/8-24 GR B
36 7034583 1 ROD, CVT Shift, 21-5/8 Long (3/8-24 thread, both ends)
37 7034610 1 HEX BLOCK, Shift Adj. (3/8-24 thread, LH & RH)
38 7034584 1 ROD, CVT Shift, 12-1/8 Long (3/8-24 thread, LH & RH)
39 7041808 1 ROD ASSEMBLY, Shift
40 7011021 1 CLEVIS PIN, 1/4 x 1-1/4
41 7091597 1 COTTER PIN, 3/32 x 3/4
42 7027230 1 CAPSCREW, Hex Head, 1/4-20 x1 GR 5
43 7047084 1 DIFFERENTIAL LOCK ASSEMBLY, Used on Turf Cruiser Models 85632 & 85668

(See Differential Lock Group for component parts.)

43 7063166 1 DIFFERENTIAL LOCK ASSEMBLY, Used on Trail Cruiser Model 85903 (See
Differential Lock Group for component parts.)

44 1722303 1 HANDLE, Shift
45 7072718 1 CONSOLE, UV-2
46 7046805 1 CONTACT PLATE, Differential Lock
47 7041011 1 SHIFTER, Transmission (weldment)
48 1725277 1 KNOB, Park Brake, Red, Used on Turf Cruiser Models 85632 & 85668
48 1715946 1 KNOB, Parking, Used on Trail Cruiser Model 85903
49 960604 1 SCREW, Hex Washer Head Slot, #10 x 1
50 7043859 1 SPRING, Transmission Extension (Short)
51 1725337 1 KNOB, Throttle (Red)
52 7035496 2 BEARING, .750 I.D.
53 7012068 1 RING, Rear Lift Arm, Blue
54 7027908 1 CABLE, Choke, B&S 16HP Vanguard
Footnotes

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 23 TP 400-4168-00-UT-S



Seat Pedestal Group - Frame

NOTE: Unless noted otherwise, 179spgtf
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
85632 - UVG1621BV

85668 - UV1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 24 TP 400-4168-00-UT-S



Seat Pedestal Group - Frame
REF NO PART NO. QTYy. DESCRIPTION

1 7075874 1 FLOORPAN, U.V., Used on Turf Cruiser Models 85632 & 85668
1 7063300 1 FLOORPAN, U.V., Used on Trail Cruiser Model 85903
2 7075869 1 PEDESTAL, Seat, U.V., Used on Turf Cruiser Models 85632 & 85668
2 7063290 1 PEDESTAL, Seat, U.V., Used on Trail Cruiser Model 85903
3 7024538 1 BRACKET, Seat Pedestal Support, Used on Turf Cruiser Models 85632 & 85668
3 7063288 1 BRACKET, Seat Pedestal Support, Used on Trail Cruiser Model 85903
4 7091811 6 BOLT, Hex Flange Lock, 5/16-18 x 5/8 GR 5
5 7091601 14 NUT, Hex Flange Lock, 5/16-18 GR 5
6 7092048 24  SCREW, Cross Recessed Round Head Machine, 5/16-18 x 1 GR 5
7 7091579 22 SCREW, Hex Flange Lock, 1/4-20 x 1/2 GR 5
8 7091584 12 NUT, Hex Flange Lock, 1/4-20 GR 5
9 7017853 1 TRAY, Battery, Used on Turf Cruiser Models 85632 & 85668
10 7072629 1 RETAINER, Battery, Used on Trail Cruiser Model 85903
11 7072586 2 HANDLE, Seat Pedestal
12 7091592 8 BOLT, Hex Flange Lock, 5/16-18 x2 GR 5
13 7091528 8 WASHER, .375 x .875 x .083 Flat
14 7091298 8 NUT, Hex Nyloc, 5/16-18
15A 7029276 2 END CAP ASSEMBLY, Qty 1 Used on Model 85632
15A 7061329 1 END CAP ASSEMBLY, RH, Used on Trail Cruiser Model 85903
15B 7029164 1 END CAP ASSEMBLY, Power Generator, LH, Used on Model 85632
15C 7074319 1 END CAP ASSEMBLY, Power Generator, LH, Used on Trail Cruiser Model 85903
16 7046974 1 GAS TANK, UV
17 7046975 1 SENDING UNIT, UV Gastank
18 7091942 5 SCREW, Pan Head Machine, #10-24 x 1/2
19 7026190 1 FOOTPAD, RH UV-2
20 7026290 1 FOOTPAD, LH, UV-2
21 7026405 1 FOOTPAD, Center, UV-2
22 7077345 8 PAD, Gas Tank
23 7092079 4 INSERT, 5/16-18 Hex Threaded
24 7034101 1 GAS TANK STRAP, Used on Turf Cruiser Models 85632 & 85668
24 7063158 1 GAS TANK STRAP, Used on Trail Cruiser Model 85903
25 7091240 6 SCREW, Hex Washer Head Machine, #10-32 x 5/8
26 7090376 6 NUT, Hex Nyloc, #10-32
27 7090799 3 CARRIAGE BOLT, 5/16-18 x 5/8 GR 5
28 7022229 1 PIVOT ASSEMBLY, Hi-Lo Cam
29 7075135 1 GAS CAP
30 7011791 3 RETAINER, 5/16 Bolt
31 7034358 1 BRACKET, Battery Hold Down
32 7090721 5 BOLT, Hex Flange Lock, 5/16-18 x 1/2
33 7027498 1 THROTTLE, Remote, Powerlink, Used on Model 85632 & 85903
Footnotes

The above parts group applies to the following Mfg. Nos.:
85632 - UVG1621BV

85668 - UV1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 25 TP 400-4168-00-UT-S



Seat Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

14

N

SEAT BELT
MOUNTING
PLATE

REPRESENTING
SEAT SUPPORT
STRUCTURE

\
-@-

179seat

e m e e m—m—————————————

The above parts group applies to the following Mfg. Nos.:

85903 - UVGT1621BV
85632 - UVG1621BV
85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved.

26

TP

400-4168-00-UT-S



Seat Group
REF NO PART NO. QTYy. DESCRIPTION

1 7017875 4 KNOB, 3 Prong, 5/16-18 x 2 Stud
2 7033318 2 SUPPORT, Seat, Upper
3 7091525 6 BOLT, Hex Flange Lock, 5/16-18 x 1/2 GR 5
4 7019109 4 COVER, Spring (Rubber)
5 7090188 4 WASHER, .34 x .69 x .08 Flat
6 7035271 2 SEAT, Milsco XB-150, No Logo
7 7063295 2 ASSEMBLY, Seat Support, UV2 (Includes Ref. Nos. 8 thru 11)
8 7015707 1 SWITCH, Seat (NO)
9 7028580 1 HOLDER, Seat Cushion E.C.
10 7073266 2 SPRING, Cushion Holder
11 7074204 1 SUPPORT, Seat E.C.
12 7074452 2 ROD, Seat Hinge
13 7091503 2 HAIR PIN, 3/32 x 1-1/2
14 7073532 2 SEAT BELT
15 7090991 4 WASHER, 7/16 Flat (Type A, Wide)
16 * 4 CAPSCREW, Hex Head, 7/16-20 x 2 GR 5
17 * 4 WASHER, 1/2 1.D. x 2-1/2 O.D. Flat
18 * 4 NUT, Hex Nyloc, 7/16-20
Footnotes

* Fastener parts are supplied by Femco with seat belt.

The above parts group applies to the following Mfg. Nos.:
85903 - UVGT1621BV

85632 - UVG1621BV

85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 27 TP 400-4168-00-UT-S



Differential Lock Group

NOTE: Unless noted otherwise, 179d1g
use the standard hardware torque
specification chart.

‘ﬂ.

' 2< NOTE: See Seat Pedestal
4 6 Group - Controls for complete

differential lock assembly.

The above parts group applies to the following Mfg. Nos.:
85903 - UVGT1621BV

85668 - UV1621BV

85632 - UVG1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 28 TP 400-4168-00-UT-S



Differential Lock Group

REF NO PART NO.

—_

7046802
7091579
7091584
7041788
7028036
7046803
7074677
7090517
7091299
7091497
7072939

- O © 0O NO O~ WNDMN

—_ -

Footnotes

_ a2 a a DN =

QTY. DESCRIPTION

PLATE, Differential Lock Mounting

SCREW, Hex Flange Lock, 1/4-20 x 1/2 GR 5
NUT, Hex Flange Lock, 1/4-20 GR 5

LOCK, Differential (Includes Ref. Nos. 5 thru 10)
SPRING, Friction Pack

BRACKET, Differential Lock

LEVER, Differential Lock

WASHER, 3/8 SAE Flat

NUT, Hex Nyloc, 3/8-16

CAPSCREW, Hex Washer Head, 3/8-16 x 1-1/2 GR 5
CABLE, Differential Lock

The above parts group applies to the following Mfg. Nos.:

85903 - UVGT1621BV
85668 - UV1621BV
85632 - UVG1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 29

TP 400-4168-00-UT-S



Brake Assembly

NOTE: Unless noted otherwise, 179braa
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
85632 - UVG1621BV

85903 - UVGT1621BV

85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 30 TP 400-4168-00-UT-S



Brake Assembly
REF NO PART NO. QrTy. DESCRIPTION

1 7058683 1 BRAKE SHAFT ASSEMBLY, Rear CVT
2 7072986 2 SPRING, CVT Brake
3 7073015 2 BRAKE SWIVEL, w/.531 Thru Hole
4 7091299 2 NUT, Hex Nyloc, 3/8-16
5 7073116 2 BRACKET, Swivel Retainer, Used on Model 85668
5 7063361 2 BRACKET, Swivel Retainer, Used on Model 85632 & 85903
6 7092055 2 CAPSCREW, Hex Head, 3/8-16 x 3-1/4 GR 5
7 7091293 4 SCREW, Hex Washer Self-Tap, 1/4-20 x 3/8
8 7072645 2 BEARING, 1 I.D.
9 7012709 2 RING, 1.00 Dia. External Retaining
10 7016561 2 BUSHING, 14 Ga Machine
11 7079295 3 NUT, Hex Nyloc, 1/2-20
12 7091508 4 CARRIAGE BOLT, 5/16-18 x3/4 GR 5
13 7091601 4 NUT, Hex Flange Lock, 5/16-18 GR 5
14 7027230 6 CAPSCREW, Hex Head, 1/4-20 x1 GR 5
15 7091603 2 NUT, Hex Nyloc, 1/4-20
16 7073097 1 PAWL, Park Brake
17 7073098 1 BRACKET, LH Park Brake Pawl Pivot, Used on Model 85668
17 7063362 1 BRACKET, LH Park Brake Pawl Pivot, Used on Model 85632 & 85903
18 7073099 1 BRACKET, RH Park Brake Pawl Pivot, Used on Model 85668
18 7063363 1 BRACKET, RH Park Brake Pawl Pivot, Used on Model 85632 & 85903
19 7073100 2 SPACER, Park Brake
20 7072550 1 SPRING, Pawl Return
21 7090299 1 SCREW, Hex Washer Self-Tap, #10-32 x 1
22 7091801 1 NUT, Hex Center Lock, #10-32
23 7073013 2 PIN, Brake Anchor
24 7071953 2 RETAINING RING, 5/8 Shaft
25 7090559 1 NUT, Hex Jam, 1/2-20 GR 5 or B
26 7072985 2 BRAKE ROD, Rear CVT
27 7027941 1 CABLE, Parking Brake
28 7072989 1 ROD, Lower CVT Brake, 1/2-20 Thread, Both Ends
29 7058751 1 BRAKE ASSEMBLY, Utility Vehicle (Includes Ref. Nos. 1 thru 7), Used on Model
85668
29 7063360 1 BRAKE ASSEMBLY, Utility Vehicle (Includes Ref. Nos. 1 thru 7), Used on Model
85632 & 85903
Footnotes

The above parts group applies to the following Mfg. Nos.:
85632 - UVG1621BV

85903 - UVGT1621BV

85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 31 TP 400-4168-00-UT-S



Drive Base Group

NOTE: Unless noted otherwise, 179dbg
use the standard hardware torque
specification chart.

FURNISHED
WITH
MUFFLER

{SHOWN WITH BRAKE
ASSEMBLY AND ONE

SUBFRAME CONNECT
CHANNEL ATTACHED)

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 32 TP 400-4168-00-UT-S



Drive Base Group
REF NO PART NO. QTYy. DESCRIPTION

1 7046206 1 DRIVE BASE ASSEMBLY
2 7073106 2 CHANNEL, Subframe Connect
3 7091811 12 BOLT, Hex Flange Lock, 5/16-18 x 5/8 GR 5
4 7091601 18 NUT, Hex Flange Lock, 5/16-18 GR 5
5 7074227 4 BRACKET, Transmission Mount w/Sqg. Holes, Used on Model 85668
5 7067000 4 BRACKET, Transmission Mount w/Sqg. Holes, Used on Model 85632 & 85903
6 7091508 12 CARRIAGE BOLT, 5/16-18 x 3/4 GR 5
7 7092041 4 CAPSCREW, Hex Head, M16 x 2 x 35MM
8 7092042 4 WASHER, 16MM Spilit Lock
9 7073470 2 SPRING, Brake Return
10 7091602 2 BOLT, Hex Flange Lock, 5/16-18 x 1-1/2 GR 5
11 7091528 6 WASHER, .375 x .875 x .083 Flat
12 7091298 2 NUT, Hex Nyloc, 5/16-18
13 7072673 1 *ENGINE, B&S 16 HP Vanguard, Used on Model 85668, Model # 305447, Type #

0110, Trim # E1

13 7075877 1 *ENGINE, B&S 16 HP w/Generator, Used on Model 85632 & 85903, Model # 30544A,
Type # 0111, Trim # E1

14 7091609 2 CAPSCREW, Hex Head, 5/16-24 x 1-1/2 GR 5
15 7090187 8 WASHER, 5/16 Split Lock
16 7091297 4 NUT, Hex, 5/16-24 GR 5 or B
17 7072970 1 CLUTCH, CVT Drive
18 7092130 1 CAPSCREW, Hex Head, 7/16-20 x 4-1/2 GR 5
19 7091301 1 WASHER, 7/16 Split Lock
20 7072935 1 BELT, CVT (Cogged; 58.15 effective length)
21 7071764 1 TORQUE BRACKET, Utility Vehicle
22 7091497 1 CAPSCREW, Hex Washer Head, 3/8-16 x 1-1/2 GR 5
23 7091299 1 NUT, Hex Nyloc, 3/8-16
24 7035651 1 ANCHOR, Throttle
25 7092050 1 SCREW, Pan Head, Phillips, #10-32 x 1/2
26 7090601 1 WASHER, #10 External Tooth Lock
27 7029378 1 THROTTLE PLATE, B&S Vanguard
28 7092121 1 SCREW, Hex Head Shoulder, #10-32 x 1/2, Used on Model 85632 & 85903
29 7072812 1 TRANSAXLE, Turf Torq KT35C
30 7027959 1 SPROCKET, # 35-3/8 Pitch
31 7072971 1 PULLEY, CVT Drive
32 7091029 1 CAPSCREW, Hex Head, M10-1.5 x 60 (w/nyloc patch)
33 7012063 2 WASHER, Cone
34 7072982 1 SHIFT ARM, CVT
35 7091028 1 CAPSCREW, Hex Head, 7/16-20 x 2-1/4 GR 5
36 7090991 3 WASHER, 7/16 Flat (Type A, Wide)
37 7090970 1 NUT, Hex Top Lock, 7/16-20
38 7050498 1 MUFFLER, 16 HP B&S Vanguard
39 7036511 1 TAILPIPE, UV-2
40 3039123 1 MUFFLER CLAMP, 1-5/8
Footnotes

* See your local Briggs & Stratton distributor for parts & service.

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 33 TP 400-4168-00-UT-S



Drive Base Group

NOTE: Unless noted otherwise, 179dbg
use the standard hardware torque
specification chart.

FURNISHED
WITH
MUFFLER

{SHOWN WITH BRAKE
ASSEMBLY AND ONE

SUBFRAME CONNECT
CHANNEL ATTACHED)

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 34 TP 400-4168-00-UT-S



Drive Base Group

REF NO
41
42
43
44
45
46

Footnotes

PART NO.

7046898
7046972
7029377
7027497
7027498
7091925

QTY. DESCRIPTION

THROTTLE LINK, B&S Vanguard, Used on Model 85632 & 85903
BRACKET, Throttle Adjustment, Used on Model 85632 & 85903
CABLE, Throttle, 16 HP Vanguard, Used on Model 85668

CABLE, Throttle, Pedal, Powerlink, Used on Model 85632 & 85903
THROTTLE, Remote, Powerlink, Used on Model 85632 & 85903
CAPSCREW, Hex Head, M8-1.25 x 16

* See your local Briggs & Stratton distributor for parts & service.

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV
85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 35

TP 400-4168-00-UT-S



CVT Axle Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

179cvta

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85903 - UVGT1621BV

85632 - UVG1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 36 TP 400-4168-00-UT-S



CVT Axle Group
REF NO PART NO. QTYy. DESCRIPTION

1 7027192 5 LUG NUT, 1/2-20 Hex
2 7032027 2 WASHER, .77 x 1.5 x .06 Flat
3 7035602 2 BEARING, 30mm x 62mm
4 7058642 2 ASSEMBLY, Coupling w/Lube Fitting (Includes Ref. Nos. 16)
5 7058650 1 ASSEMBLY, Plate/Seal (Includes Ref. Nos. 17)
6 7072960 1 WHEEL HUB, Rear
7 7072965 1 AXLE SUPPORT, CVT, Aluminum
8 7072975 1 AXLE, CVT
9 7090297 1 COTTER PIN, 1/8 x 1-1/2
10 7091299 4 NUT, Hex Nyloc, 3/8-16
11 7091778 1 WOODRUFF KEY, #808
12 7092052 4 CAPSCREW, Hex Head, 3/8-16 x 5-1/2 GR 5
13 7092038 1 NUT, Slotted Hex, 3/4-16
14 7092045 2 SNAP RING, 30mm
15 7092046 2 WASHER, 1-3/16 x 1-5/8 x .06 Flat
16 7013864 2 FITTING, Lube 3/16
17 7073008 2 SEAL, 1.181 ID 1.850 OD
Footnotes

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85903 - UVGT1621BV

85632 - UVG1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 37 TP 400-4168-00-UT-S



Bed Assembly - Latch

NOTE: Unless noted otherwise, 179bedl
use the standard hardware torque
specification chart.

Ref: PART OF BED FRAME
WELDMENT (ltem 33
below)

VIEWED FROM ABOVE
(WITHOUT PLASTIC BED)

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85903 - UVGT1621BV

85632 - UVG1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 38 TP 400-4168-00-UT-S



Bed Assembly - Latch

REF NO
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

Footnotes

PART NO.
7091733
7091518
7028206
7034564
7091314
7090095
7034437
7091294
7091629
7029360
7092052
7091299
7028262
7034428
7022241
7091811
7091501
7090122
7090118
7091302
7091044
7014981
7015753
7034524
7090095

OO ' T | T 0% T Y G G G G G Gy

A a4 a4 g am
© © © O,

[ G G G Y

QTY. DESCRIPTION

WASHER, .5 x 1.0 x .03 Flat

NUT, Hex Nyloc, 3/8-24

HANDLE, Bed Latch

ASSEMBLY, Rod-Link (Includes Ref. Nos. 41, 42 & 43)
WASHER, 1/4 Internal Tooth Lock

NUT, Hex, 1/4-28 GR 5 or B

ROD, Link

WASHER, .28 x .63 x .06 Flat
COTTER PIN, .06 x .50

SPRING, Extension

CAPSCREW, Hex Head, 3/8-16 x 5-1/2 GR 5
NUT, Hex Nyloc, 3/8-16

HOOKASSEMBLY, Bed (weldment)
HOOKASSEMBLY, Bed (weldment)

BED FRAME ASSEMBLY

BOLT, Hex Flange Lock, 5/16-18 x 5/8 GR 5
CAPSCREW, Hex Washer Head, 3/8-16 x 2-1/2 GR 5
WASHER, 3/8 SAE Flat

WASHER, 3/8 Split Lock

NUT, Hex, 3/8-16 GR 5 or B

CAPSCREW, Hex Head, 3/8-16 x 3-1/4, GR 5
BOLT, Hex Flange, 3/8-24 GR 8

BALL JOINT, 1/4-28

ROD-LINK (1/4-28 thread)

NUT, Hex, 1/4-28 GR 5 or B

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85903 - UVGT1621BV
85632 - UVG1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 39

TP 400-4168-00-UT-S



Bed Assembly - Tail Gate

NOTE: Unless noted otherwise, 179bedt
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 40 TP 400-4168-00-UT-S



Bed Assembly - Tail Gate

REF NO PART NO. QTY. DESCRIPTION
1 7075881 1 BED, Plastic
2 7075882 1 TAILGATE, Plastic
3 7043204 1 COVER, Tailgate
4 7043202 2 BRACKET, Latch LH
5 7026456 2 LANYARD, Tailgate
6 7090037 6 COTTER PIN, 3/32 x 3/4
7 7090606 8 BOLT, Hex Flange Lock, 5/16-18 x 5/8
8 7033795 2 BUMPER, Recess Style
9 7092106 6 SCREW, #10 x 5/8, HiLo Nail Point
10 7027803 2 BRACKET, Gate (weldment)
11 7034792 2 LATCH, Tailgate
12 7023682 2 REFLECTOR, Red
13 7091256 8 CAPSCREW, Hex Head, G1/4-20 x 2-1/4 Hex Head, GR 5
14 7091627 8 WASHER, .281 x 1.00 x .125 Flat
15 7091603 8 NUT, Hex Nyloc, 1/4-20
16 7091076 6 WASHER, .34 x .69 x .08 Flat
17 7026779 1 ROD, Tailgate
18 7010776 2 RETAINING RING, 1/2, Heavy Duty
19 7091733 2 WASHER, .5 x 1.0 x .03 Flat
Footnotes

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 41 TP 400-4168-00-UT-S



Decal Group

NOTE: Unless noted otherwise, 179dclg
use the standard hardware torque
specification chart.

NG

DIFFERENTIAL
LOCK

AVOID SERIGUS INJURY OR DEATH
~ READ ALL MANUALS AND FOLLOW
IHSTRUCHIONS BEFORS OPERATING VEHICE,
~ BMAXIMUM: ONE GPERATOR AND ONE 110y Tav

PASSENGR (400 LES TOTALL SO sy
BE SEATED IN SEATS PROVIGED, WITH 1500 Watls Max. .
BELT EATCHED AND ADIUSTED O A SNUG ﬂt

« OPERATOR MUST BE ADULT OR RESPONSIBLE
nmaﬂ; AvT Alif;.sg 16 m‘r:s omLm Operale At
s . Fufi Throttle
DO NOT HALIL OR TOW LOADS ON SLOPES
14 EX(ESS OF 10* (18% GRAD
DO NOT TOW A 10AD YOU CANNOT SAFEDY
CONTROL

DO HOT OPFRATE OH SLOPES IN EXCESS OF
5 (275 GRADE).

QN ALL SLOPES: EXERCISE CAUION, REDUCE
SPEED, AVOID SHARP TURNS, AVOID SUDDEN
STARTS, DO NOT RAISE CARGD BED, REDUCE
LOADS ON 510PES.

DO NOT OPERATE MACHINE ACROSS FACE
OF SLOPES.

HEER CHILDREN OIT OF WIGRK AREA AHD
AR FROM THE MACHINE.

BEFORE WH( STOP MACHINE

Wm FOR & mﬁ&ﬁ‘ﬁ%&'ﬁ'ﬂfzﬂ& Transporting machine at highway speeds may cause damage

BEFORE AND WHILE BACKING. to optienal accessories (windshield, sunshade, cab) or cause
the hood 1o suddenty blow open,

m‘;gkg‘wlmﬁ%m&mm w The machine should be backed on the vehicle or trailer.

TOWED [ul:lIPMENT. o, AINES Reduce speed when transporting machine,

DO NGT CVERLOAD GR EXCEED RATED
CAPACITY OF MAGHENE. ,

DO NOT EXCEED:
« 100 Ibs (45.4 kg) MAXIMUM TONGUE WEIGHT.
+ 1000 lbs (454 kg) MAXIMUM TRAILER WEIGHT.
TO PREVENT FIRE DO NOT MODIFY HITCH. LIMIT LOADS TO THOSE
AVOID SERIOUS YOU CAN SAFELY CONTROL AND ATTACH LOADS TO
INJURY OR DEATH HITCH PLATE PER MANUAL.
KEEP ENGINE AND SURROUNDING CARGO BED MUST BE LOADED WHEN TOWING.

AREA FREE OF DEBRIS.

THIS MACHINE MAY wARNING H OT SURFACE

TIP UNEXPECTEDLY & MUFFLER AND SURRCUNDI NuG
SURFACES MAY EXCEED 140° F.
ANPDEngJID?\IKSEg:;'AN OFF ROAD USE ONLY # KEEP AREA FREE OF DEBRIS.
JUMP FREE. DO NOT OPERATE ON OR NEAR PUBLIC ROADWAYS. ® DO NGT USE THIS AREA FOR

OBEY ALL LAWS GOVERNING OFF-ROAD VEHICLES. STORAGE.

RECOMMENDED PROTECTIVE EQUIPMENT: HELMET.
FACE SHIELD, SUBSTANTIAL CLOTHING.

SEAT BELT MUST

BE LATCHED AND

ADJUSTED TO A
SNUG FIT.

THIS STRUCTURE

CAN PROTECT SPECIFICATIONS & MAINTENANGE
AGAINST INJURY N
FROM A TIP OVER
ACCIDENT IF USED

PROPERLY. L 1 +THIS ERBINE |3 EARHIPPED WITH & HEGH VOLTARE GENERATOR.
i | ~DNCY AUTHORZED SERWISE DEALERS SFHIND SEFIVILE THsk ENCINE AND SENERATOR,
READ FW | “BEFLACE ALL ELELIPSCAL CONFONENTS AND WIRBIG TO GRIERNAL POSTION AFTER

OPERATOR'S -mmmummvmummmmm MAGHETS, FEYWHEEL RESOVAL WL
MANUAL! KL PRt ConSless FAOHE, oe LAY A SO e Pciict ot A
) HEMCNED FLYWHEEE EAM CRUSE A BACEIRARER O SIMEAR DEVi

The above parts group applies to the following Mfg. Nos.:
85903 - UVGT1621BV

85632 - UVG1621BV

85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 42 TP 400-4168-00-UT-S



Decal Group

REF NO PART NO.

1 7028043
2 7028044
3 7029364
4 7072687
5 7073675
6 7034810
7 7024560
8 7075377
9 7073473
10 7073504
11 7073476
12 7029985
13 7073506
14 7073477
15 7073505
16 7022228
17 *
Footnotes

* Not a service part.

—_

QTY. DESCRIPTION

DECAL, Turf Cruiser, LH

DECAL, Turf Cruiser, RH
DECAL, Turf, Front

DECAL, Bed Lift

DECAL, Fuse Box, Utility Vehicle

DECAL, Console

DECAL, Warning Avoid Injury or Death
DECAL. Transport Warning

DECAL, Danger ROPS

DECAL, Warning, To Prevent Fire
DECAL, Warning, Off Road Use Only
DECAL, Warning, B&S Powerlink, Used on Model 85632 & 85903
DECAL, Warning, Hitch Load

DECAL, Warning, Hot Surface

DECAL, Specs & Maintenance

DECAL, Powerlink, Used on Model 85632
DECAL, Patent Numbers

The above parts group applies to the following Mfg. Nos.:

85903 - UVGT1621BV
85632 - UVG1621BV
85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 43

TP 400-4168-00-UT-S



R.O.P.S. Group

NOTE: Unless noted otherwise, 179rops
use the standard hardware torque
specification chart.

Torque Nuts
to 30 - 35 ft/lbs
or (40.8 - 47.6 Nm)

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85903 - UVGT1621BV

85632 - UVG1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 44 TP 400-4168-00-UT-S



R.O.P.S. Group

REF NO PART NO.

—_

7058752
7044936
7073024
7063349
7091640
7091299
7091541
7091905
7091298

0N O WWN

Footnotes

N MNON = = 4 o

NN

QTY. DESCRIPTION

ROPS ASSEMBLY

HEAT SHIELD, Cab (UV-2)

SHIELD, Heat/Debris, Used on Turf Cruiser Models 85632 & 85668
SHIELD, Heat/Debris, Used on Trail Cruiser Model 85903
CARRIAGE BOLT, 3/8-16 x1 GR 5

NUT, Hex Nyloc, 3/8-16

SCREW, Hex Washer Self-Tap, 5/16-18 x 3/4

BOLT, Hex Flange Lock, 5/16-18 x 7/8

NUT, Hex Nyloc, 5/16-18

The above parts group applies to the following Mfg. Nos.:

85668 - UV1621BV
85903 - UVGT1621BV
85632 - UVG1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 45

TP 400-4168-00-UT-S



Toolbox Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

179tbxg

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 46 TP 400-4168-00-UT-S



Toolbox Group
REF NO PART NO. QTYy. DESCRIPTION

1 7034880 1 TOOLBOX, Turf/Trail Cruiser

2 7029368 1 BRACKET, Toolbox, LH

3 7029370 1 BRACKET, Toolbox

4 7091811 8 BOLT, Hex Flange Lock, 5/16-18 x 5/8 GR 5

5 7091601 8 NUT, Hex Flange Lock, 5/16-18 GR 5
Footnotes

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 47 TP 400-4168-00-UT-S



Wheel & Tire Group - Turf Tires

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

FRONT WHEELS & TIRES

179wgtt

REAR WHEELS & TIRES

Torque Lug
Nuts to 75 ft/lbs
or (102 Nm)

The above parts group applies to the following Mfg. Nos.:
85632 - UVG1621BV

85903 - UVGT1621BV

85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 48 TP 400-4168-00-UT-S



Wheel & Tire Group - Turf Tires

REF NO PART NO.

7063254
7073568
7073005
7012234
7063257
7073569
7072888
7027192
7073120

© 00 NO O~ WN =

Footnotes

N = = a N = = =N

QTY. DESCRIPTION

ASSEMBLY, Front Wheel, Turf Tire (Includes Ref. Nos. 2, 3 & 4)
RIM, 12 x 7.00 w/ 1.06 Inset

TIRE, Titan Multi Trac C/S, 23 x 8.50-12

AIR VALVE (Snap-In)

ASSEMBLY, Rear Wheel, Turf Tire (Includes Ref. Nos. 4, 6 & 7)
RIM, 12 x 8.50 w/ .95 Offset

TIRE, Titan Multi Trac C/S, 26 x 12.00-12, 4P

LUG NUT, 1/2-20 Tapered Seat

DUST CAP

The above parts group applies to the following Mfg. Nos.:

85632 - UVG1621BV
85903 - UVGT1621BV
85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 49

TP 400-4168-00-UT-S



Electrical Group

NOTE: Unless noted otherwise, 179%elec
use the standard hardware torque
specification chart.

TO STARTER
SOLENOID

TO NEGATIVE
BATTERY
TERMINAL

TO POSITIVE
BATTERY
9 TERMINAL

33

The above parts group applies to the following Mfg. Nos.:
85668 - UV1621BV

85632 - UVG1621BV

85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 50 TP 400-4168-00-UT-S



Electrical Group

REF NO PART NO.

1 7011217

1 7044636
2 7019326
3 7022231
4 7023187
5 7024649
6 7026570
7 7028570
8 7028583
9 7029163
10 7033898
11 7035607
12 7035659
13 7041595
14 7044672
15 7072684
16 7072720
17 7072830
18 7073090
19 7073962
20 7075671
21 7075911
22 7090053
23 7090376
24 7091075
25 7091240
26 7091286
27 7091576
28 7092013
29 7092014
30 7092020
31 1709188
32 7091199
33 7073406
34 7090372
35 7091294
36 7090072

Footnotes

NMDMNODN = O = = 2 NDMNDNDNDBEND DN 2 2 2 N = = o o el d ok o d N) = (O = = o

QTY. DESCRIPTION

HOUR METER, Inductive

HOUR/Tachometer

WIRE, Positive 17

SWITCH, DP NO/NO, Snap-In

SWITCH, Rocker SPST

WIRE TIE, 11 Inch Std Black Nylon

SENSOR, Speed

RELAY, OPC E.C.

INTERLOCK, UV2, B&S

WIRING HARNESS, UV2 Generator, Used on Model 85632
GAGE PACKAGE, Speed/Gas

CABLE, Positive Battery

SWITCH, Lights

OUTLET, Utility Vehicle, Used on Model 85632
ELECTRIC CORD with Plug, Used on Model 85632
SWITCH, Ignition

INVERTER BOX, 120 VAC, Used on Model 85632
HEADLIGHT

OUTLET, 12 Volt DC Power

CABLE, Battery Ground

SOLENOID, RER, Super-Trombetta

BATTERY, 11 Plate 375CCA, Wet

WASHER, 1/4 Internal Tooth Lock

NUT, Hex Nyloc, #10-32

SCREW, Hex Washer Flange Self-Tap, #10-24 x 5/8
SCREW, Hex Washer Head Machine, #10-32 x 5/8
SCREW, Hex Washer Self-Tap, #10-24 x 1/2 SEMS
NUT, Hex, 1/4-20

SCREW, Thread Rolling Tapping, Used on Model 85632
GASKET, Drop Cord/Inverter, Used on Model 85632
CLAMP, Drop Cord Tie Down, Used on Model 85632
PLUG, Switch

NUT, Nylon Non-Threaded, 1/4

KEYS, Set of 2, G.C. Ignition

NUT, Hex Center Lock, 1/4-20 GR 5 or B
WASHER, .28 x .63 x .06 Flat

CAPSCREW, Hex Head, 1/4-20 x 5/8 GR 5

The above parts group applies to the following Mfg. Nos.:

85668 - UV1621BV
85632 - UVG1621BV
85903 - UVGT1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 51

TP 400-4168-00-UT-S



179%harn

COMECION BODT: PACKARD 117124817
AT SWITCH CONNECTOR ¥: KAl 1121248t
SEAT Swire HEADL IGH1, TCRMINAL : PACKARDE 12129493

95528 KON SHORTING3 SEAL: PACKARDY 12010293

2.5
R EQUIv. < Tl_

Harness

iring

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

1¢0F 07383 1ERM
WULT I -FUNCT (ON GAGE
5 ' - PAR ING ¥10 RING TERM - 3 PL
it 21 R 38.5 BRAXL 230 20
L LY HEADL IGHT, g[—=[—]4 rxcusm 29730e8 - 20 o) ©
o ; 2
& Wl - 11f=[—] 18 - 2
%.Mw. %o e
e : wm L= 8
¢ 1 = .
G) f.. 20 O —2T|[Wo—\8 a3 10% LG @378 CONDDET
% ko4 # - =2
Iy l 2.
15 ez LIGHT
* wZ SRITCH
RELAYS 8=
&5 3= L
o~ -
SEEF 15 30,5 293 2 == 12
= e
I A 1 8 *
M~
/ 85" LG CONDUIT W
REGUL ATOR i5 __
TERN, AMPT 61111:1 5 14
AID 1-480349-1 [1]1]

O {7

DA77

A

13
1 T THL
N | — s 19
. IGHITION
4 35 j ¥ TCH
. PIREARD
Ik COmM. 2973427
TIRN. 07383
FUSE BLOCK
nol_.-a_-hhaﬂo.w
2 10 (] TIRW, 12020321
ﬂ PACKARD $02371253 a
TERu.B01343 8 1
of ' 30 A FUSE
. INTERLOCK MODULE
12¢ RECIPTACLE M 1 DELTA CONNECOR 972372
e TeALE ; i 1 TERMINAL 112010533
NP 3-350819-2 -/w. w\
w 30 A»
Q%»’.. M*.u.\* r
U a e ) ot 3 L
Dy fE \S o
gt R 1 % L
» ﬁ %ﬁﬂ.ﬁﬂ#‘”' [ 174 SPLIT CONDUIT ¥ HI3" Tu:@/ 18 3h BLUE.WIRE, 119" LOK
CARLING TECH BLOCK 1YCH-DI e e N .
__r.%uﬁ._-. Rt TERMINAL ANP 142100-1 ©r = > .
W i i
2 i o © !
2 ! f
~ i L
=
H 18 GA, BLACK WIRE, (13" LONG

Es

- ﬁ

14, 63 PUXE IR, 107 SRL‘

P/N 73678

18 GA. GREEN WIRAL, 104" LONG

I
H

The above parts group applies to the following Mfg. Nos.:

85632 - UVG1621BV

85903 - UVGT1621BV
85668 - UV1621BV

TP 400-4168-00-UT-S

52

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved.



Wiring Harness

REF NO PART NO. QTY. DESCRIPTION
1 7073639 1 WIRING HARNESS, Main
2 7073678 1 WIRING HARNESS, Speed/Fuel
3 7073819 1 WIRING HARNESS, Tachometer
Footnotes

The above parts group applies to the following Mfg. Nos.:
85632 - UVG1621BV

85903 - UVGT1621BV

85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 53 TP 400-4168-00-UT-S



Wiring Schematic

179sche

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

Movig
X
[&]
b3 N33HO S651LP
@ EILLITE] IS 13110
N340 I 1499
J+810+¥ ]
\ , LAY 13| NO1 1150¢
= a3y $0OLYNLOY W
3 M TN = g
\9]
3 5 q ovig i zZl o
T 5 L & m
. Py\ . an
oy 3LHM pu
B e : z
Mg y e > Movia W ILIHM
bl I
| —— %y N FoNVE0 il
wi w " 4—— 2.9 DIAHOD
=5 o L Uwwsun
S S > Z 10451 NA3H9
< I1dund & 4 13U | oy010anN00
a _ o L] 3vwas
\L
o o Movia | L HILINg FREACEREL]
nLr
& o ETT ETRE] _\ 3 o4 &1 &N 4
Uy
39NVH0 _M 1HS1 ¥R ang NYL 181¢c
@ NModd Z Q {1 _
-8 ang NVL
$ I S 18d-
;& z Mava 1491 10¥ I :Fum_n‘,m
A we |3NA | B —— anig x 0zLZ1 PENEIO}Y
—y—— ETTT [ — Taung m HILHIANI W 13S3H
lr@:l L HILING DivE HaLIAS 14911 o
1£222
w 212679 35N
wl@
k- ana |, N 5269%
« E[E 6598 FONVO YNId HOSN3S
el 2o 39NV Sv9
a a3y IDNVHO NITHD
anig u x i
m JONVHEC —. m & Mava [
Fdund 79T HaLIxs a 868EE o
] 19%9
NGILONAZ-1LT0N
© T Movg _
S1a [ IS Sovia NJaue T NITuD
148 N
wo | i % ,_ Movg
LINJYI3|NGI 11804 M Inaa
EGES| o anng | ang A
HOLIMS L
NOILINSI f MNId
e a3y mmm_“w%u MOSN3S
a3ads
01592

The above parts group applies to the following Mfg. Nos.

85903 - UVGT1621BV
85632 - UVG1621BV
85668 - UV1621BV

TP 400-4168-00-UT-S

54

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved.



Wiring Schematic

REF NO PART NO. QTY. DESCRIPTION
-- - 1 Wiring Schematic includes harnesses 73639, 73678 & 73819

Footnotes

The above parts group applies to the following Mfg. Nos.:
85903 - UVGT1621BV

85632 - UVG1621BV

85668 - UV1621BV

© Copyright 2004 Simplicity Manufacturing, Inc. All Rights Reserved. 55 TP 400-4168-00-UT-S






Hardware ldentification

Common Hardware Types

Hex Head Capscrew @ Washer
N

@ ([ | ’
Carriage Bolt

Cmm ammr—() Hox Nut

Standard Hardware Sizing

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

———

F < Nut, 1/2”
;k r \ y g
= nside
o ( - ) Diameter
— v

- o~/

s i

Lo Screw, 1/2 x 2

—N Body

< Diameter

S

-

I

_—

—S

_—n

Wrench & Fastener Size Guide

5/16” Bolt or Nut
Wrench—1/2”

1/4” Bolt or Nut
Wrench—7/16”

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance +20%)
[/ » N
Hardware
Grade N
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/Ibs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/Ibs Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 49 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 1496 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 1224 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 24438 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 24438 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 5984 660 | 897.6
1-8 220 | 299.2 580 | 788.8 900 | 1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

3/8” Bolt or Nut
Wrench—9/16”

7/16” Bolt or Nut
Wrench (Bolt)—5/8”

Wrench (Nut)—11/16”

1/2” Bolt or Nut
Wrench—3/4”




Simplicify
MANUFACTURING, INC.
500 N. Spring Street / PO Box 997

© Copyright 2004 Simplicity Manufacturing, Inc.
Port Washington, WI 53074-0997 USA All Rights Reserved. Printed In USA.

www.simplicitymfg.com




